

No. : NJIN2308001172PL02_EN Date : 2023-09-07 Page: 1 of 10



CUSTOMER NAME: SEEHO FILM CO., LTD. ADDRESS: BUILDING 5, NO. 1333, HAIGANG ROAD, DUSHANGANG TOWN, PINGHU CITY, JIAXING CITY, ZHEJIANG

Sample Name : CLEARPRO PPF

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

Date of Receipt	:	2023-08-28
Testing Period	:	2023-08-28 ~ 2023-09-07
Test result(s)	:	For further details, please refer to the following page(s) (Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

Signed for SGS-CSTC Standards Technical Services Co.,Ltd. Nanjing Branch.

Paisy Wu P

Daisy Wu Authorized signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com"

or email: <u>CN.Doccheck@sgs.com</u> 1-2F, Building 2, No.9, Yongfeng Road, Qinhuai District, Nanjing, Jiangsu, China 210014 中国・江苏・南京秦淮区永丰大道9号2幢1-2层 邮编: 210014



No. : NJIN2308001172PL02_EN

Date : 2023-09-07

Page: 2 of 10

Summary of Results:

No.	Test Item	Test Method	Result	Con.
1	Resistance to Scratching	With Reference to GB/T 17657-2022 Section 4.42 and Client's Requirement	See Result	/
2	Puncture Resistance	ASTM D1000-17 Section 123-128	202 N	/
3	Appearance	HG/T 5070-2016 Section 6.2	See Result	/
4	Tear Strength	GB/T 529-2008 Method B Procedure (b)	See Result	/
5	Tensile Test	GB/T 528-2009	See Result	/
6	180º Peel Strength	GB/T 2792-2014 Method 4 and client's requirement	10.4 N/cm	1

Note:

Pass : Meet the requirements;

Fail : Does not meet the requirements;

/: Not Apply to the judgment.

Original Sample Photo:





Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com

or email: <u>CH.Doccheck@sgs.com</u> 12/F,Building, No.9, Yongleng Road, Qinhuai District, Nanjing, Jiangsu, China 210014 中国・江苏・南京秦淮区永丰大道9号2幢1-2层 邮编: 210014



No. : NJIN2308001172PL02_EN

Date: 2023-09-07

Page: 3 of 10

1. Resistance to Scratching Test

Test Method: With Reference to GB/T 17657-2022 Section 4.42 and Client's Requirement **Test Condition:**

Specimen: 150mm×50mm×2.0mm, 1pc

Rubbing stylus: Hemispherical diamond scratching point of radius (0.09±0.003)mm and an

included angle of (90 ± 1) °

Rotational frequency: (5±1) r·min-1

Lab Environment Condition: (23±2)°C, (50±5)%RH

Test Result:

Test Item	Test Result
Resistance to Scratching	Rating 1

According to GB/T 17657-2022 Table 5 rating scale as follow:

Rating	Discontinuous scratches, or faint superficial marks, or no visible marks	≥90% continuous double circle of scratch marks clearly visible
Rating 5	6N	>6N
Rating 4	4N	6N
Rating 3	2N	4N
Rating 2	1N	2N
Rating 1	-	1N



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com"

1-2/F., Building 2, No.9, Yongfeng Road, Qinhuai District, Nanjing, Jiangsu, China 210014 中国・江苏・南京秦淮区永丰大道9号2幢1-2层 邮编: 210014

t (86-25) 84502056 www.sgsgroup.com.cn sgs.china@sgs.com

t (86-25) 84502056



No. : NJIN2308001172PL02_EN Date : 2023-09-07 Page: 4 of 10

Original Sample Photo(s):



2. Puncture Resistance Test

Sample Description: Tape

Test Method: ASTM D1000-17 Section 123-128

Test Condition:

Testing speed:50 mm/min

Lab Environment Condition:(23 ± 2) °C,(50 ± 5) %RH

Test Result:

Test Item	Test Result
Puncture Resistance	202 N

Note:

1. Test specimens were cut from the sample.

2. Remove protective film and release film before testing.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com"

1-2/F., Building 2, No.9, Yongfeng Road, Qinhuai District, Nanjing, Jiangsu, China 210014 中国・江苏・南京秦淮区永丰大道9号2幢1-2层 邮编: 210014



No. : NJIN2308001172PL02_EN Date : 2023-09-07 Page: 5 of 10

Test Photo:

CM	DCM Improvementation Improvementation Improvementation Improvementation DCM Improvementation Improvementation Improvementation Improvementation
Before Test	After Test

3. Appearance Test

Sample Description: Film

Test Method: HG/T 5070-2016 Section 6.2

Test Condition:

Fluorescent lamp, visual inspection of appearance.

Measure the unevenness of the end face with a steel ruler.

Test Result:

Test Item	Result
End face irregularity	< 5 mm
End face scratches, oil stains, impurities	No
Bubble	No
Surface scratches, wrinkles, oil stains, impurities	No
Flatness	No obvious wavy edges

Note: Remove protective film and release film before testing.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be erpoduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN. Doccheck@ags.com

1-2/F., Building 2, No.9, Yongfeng Road, Qinhuai District, Nanjing, Jiangsu, China 210014 中国・江苏・南京秦淮区永丰大道9号2幢1-2层 邮编: 210014



No. : NJIN2308001172PL02_EN Date : 2023-09-07 Page: 6 of 10

Test Photo:



4. Tear Strength Test

Sample Description: Film

Test Method: GB/T 529-2008 Method B Procedure (b)

Test Condition:

Specimen thickness: Transverse: 0.187 mm; Longitudinal: 0.187 mm

Testing speed: 500 mm/min

Lab Environmental Condition: (23 ± 2)°C, (50 ± 5)%RH

Test Result:

Test Item	Test F	Result
Toor Strongth	Transverse	44 kN/m
rear Strength	Longitudinal	42 kN/m

Note:

- 1. Test specimens were cut from the sample.
- 2. Remove protective film and release film before testing.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@ags.com / 1/2/F, Building 2, No.9, Yongfeng Road, QinhuaiDistrict, Nanjing, Jiangsu, China 210014 t (86-25) 84502056 www.sgsgroup.com.cn rpm + its +



No. : NJIN2308001172PL02_EN Date : 2023-09-07 Page: 7 of 10

Test Photo:





Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com"

oremail: <u>CN.Doccheck@sgs.com</u> 1-2/F, Building 2, No.9, Yongleng Road, Qinhuai District, Nanjing, Jiangsu, China 210014 中国・江苏・南京秦淮区永丰大道9号2幢1-2层 邮编: 210014



No. : NJIN2308001172PL02_EN

Date : 2023-09-07

Page: 8 of 10

5. Tensile Test

Sample Description: Film

Test Method: GB/T 528-2009

Test Condition:

Specimen: Type 1

Specimen thickness: 0.189 mm

Testing speed: 500 mm/min

Gauge length: 25 mm

Lab Environmental Condition: (23 ± 2) $^{\circ}$ C, (50 ± 5) %RH

Test Result:

Test Item	Test Result		
Tensile Strength	Transverse	20.6 MPa	
Elongation at Break	Transverse	257 %	

Note:

1. Test specimens were cut from the sample.

2. Remove protective film and release film before testing.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com"

of email: <u>URLDOCENECROUSES.com</u> 1-2F.Building2, No.9, Yongfeng Read, Qinhuai District, Nanjing, Jiangsu, China 210014 中国・江苏・南京秦淮区永丰大道9号2幢1-2层 邮编: 210014



No. : NJIN2308001172PL02_EN Date : 2023-09-07 Page: 9 of 10

Test Photo:



6. 180° Peel Strength Test

Sample Description: Film

Test Method: GB/T 2792-2014 Method 4

Client's Requirement: Specimen width: 46.85 mm

Test Condition:

Specimen width: 46.85 mm

Testing speed: 300 mm/min

Lab Environmental Condition: (23 ± 2) $^\circ C$, (50 ± 5) %RH

Test Result:

Test Item	Test Result
180° Peel Strength	10.4 N/cm



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com"

1-2F, Building 2, No.9, Yongfeng Road, Qinhuai District, Nanjing, Jiangsu, China 210014 中国・江苏・南京泰淮区永丰大道9号2幢1-2层 邮编: 210014



No. : NJIN2308001172PL02_EN Date : 2023-09-07 Page: 10 of 10

Test Photo:



Test project/method was carried out by subcontractors.

********End of report*******



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com

<mark>or email: <u>CN.Doccheck@sgs.com</u> 1-2F, Building 2, No.9, Yongleng Road, Qinhuai District, Nanjing, Jiangsu, China 210014 中国・江苏・南京秦淮区永丰大道9号2幢1-2层 邮编: 210014</mark>